








ESSEX TERRAPLANE PARTS LIST 21

TRANSMISSION—Continued

Illus.
No.

Part
No. Description Specifications

Per
Car

17
18
19
20
21
. . .
22
23
24
26
25
27
28
28
. . .
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
. . .
46
47

48
. . .
. . .
. . .

. . .

. . .

. . .
49
50
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
51
52
53
54
. . .
. . .
. . .
55

BT  40094         Mainshaft  intermediate  gear  thrust  washer  retainer                      
BT  40125         Mainshaft  second  and  high  shift  sleeve                      
BT  40097         Mainshaft  low  and  reverse  gear                      
BT  40098         Mainshaft  low  and  reverse  gear  retainer                      
F     40099         Mainshaft  bearing                      
BT  40061         Mainshaft  bearing  snap  ring                      
BT  40100         Countershaft                                
BT  40101               Countershaft  bushing—front                       
BM  14112         Expansion  plug                         1"      
BM  40103         COUNTERSHAFT  CAP  ASSEMBLY                      
BM  40102               Countershaft  bushing—rear                      
BT  71165               Expansion  plug.                        
BT  40105         Countershaft  cap  shim—thin                      
BT  40106         Countershaft  cap  shim—thick                      
BZ      908         Countershaft  cap  screw                         5/16"-18x7/8"      
BT  40107         Countershaft  cap  gasket                      
BT  40108         Countershaft  drive  gear                      
BT  40109         Countershaft  intermediate  gear                      
BT  40113         Countershaft  intermediate  gear  retainer                      
BT  40111         Countershaft  low  and  reverse  gear                      
BT  40112         Countershaft  thrust  washer                      
BT  40113         Countershaft  thrust  washer  retainer                      
BT  40114         Countershaft  thrust  washer  spacer                      
BT  40115         Reverse  idler  shaft                      
BT  40116         Reverse  idler  shaft  lock  screw                      
BM 14112         Reverse  idler  shaft  expansion  plug                           
BT  40117         REVERSE  IDLER  GEAR  ASSEMBLY                      
BT  40119               Bushing                      
BT  40120         Low  and  reverse  shift  rail                      
BT  40121         Second  and  high  shift  rail                      
BT  40122         Gear  shift  rail  interlock                      
BT        58         Lock  ball                         1/2"      
BT  38989         Lock  ball  spring  (second  and  high  side)                        
BT  41236         Lock  ball  spring  (low  and  reverse)                      
BT  38993         Lock  ball  spring  cap                      
BT  40123         LOW  AND  REVERSE  SHIFTER  ASSEMBLY                      
BT  71163               Pin                      
BT  40993         Low  and  reverse  shifter  lock  screw                      
BT  40126         Low  and  reverse  intermediate  lever                      
BT  40127         Low  and  reverse  intermediate  lever  stud                      
BT  12167         Low  and  reverse  intermediate  lever  nut                      
BT  40128         LOW  AND  REVERSE  SHIFTER  FORK  ASSEMBLY                      
BT  71163               Pin                      
BT  40130         Low  and  reverse  shifter  fork  shaft                      
BT  71162         Low  and  reverse  shifter  fork  shaft  pin                      
BT  40131         Second  and  high  shifter  fork                            
BT  40993         Second  and  high  shifter  fork  screw                      
BT  41151         Shift  rail  lock  ball  spring                      
BT  41152         Shift  rail  lock  strap  lever                      
BT  41153         Shift  rail  lock  strap  lever  pivot                      
BZ  70419         Shift  rail  lock  strap  lever  contact  screw                      
BM     272         Shift  rail  lock  strap  lever  contact  nut                      
BT  41154         Shift  rail  lock  strap                      
BT  41155         Shift  rail  lock  strap  guide                      
BT  41156         Shift  rail  lock  strap  clevis  pin                            
BT  34160         Shift  rail  lock  strap  spring                      
BT  34161         Shift  rail  lock  strap  spring  retainer                      
BT  64006         Shift  rail  lock  plunger  cap                      
BT  41182         Shift  .rail  lock  plunger                      
BT  40659         Speedometer  gear  housing                          
BT  40133         Speedometer  gear  housing  oil  seal                        
BT  40134         Speedometer  gear  housing  gasket                      
BZ  70862         Speedometer  gear  housing  screw—long                       5/16"-18x1-7/8"      
BZ      908         Speedometer  gear  housing  screw—short                         5/16"-18x7/8"      
BT  38067         Speedometer  pinion  sleeve                      
BT  22753         Speedometer  pinion  sleeve  shim                      
BT  40135         Companion  flange                    

†1
†1
†./
†2
†1
†1
†1
t1
1
†1
†1

1
†As req.
†As req.

2
†2
†1
†1
†1
†1
†1
†1
†1
†1
†1

1
†1
t1
†1
†1
†1

2
1
1
2
†1

1
†1
†1
†1

1
†1

1
†1

    1
†1
†1

1
I
I
1
1
I
1
1
1
1
1
1
†1
†1
t1
1
2
1

As req.
†1





TRANSMISSION—Continued

Illus.
No.

Part
No. Description Specifications

Per
Car

56
57
58
. . .
59
60

BO  18236         Companion  flange  screw          7/16"-20x7/8"      
BT  40532         Companion  flange  screw  seal            
BT  40136         Companion  flange  washer      
BT  41042         Companion  flange  screw  gasket      
BT  40095         Mainshaft      
BT  40096         Mainshaft  thrust  washer      

1
†1
†1
†1
†1
†1

TRANSMISSION—R. H. D.

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

CT  40540        TRANSMISSION  ASSEMBLY         4-1/9  to  1      
CT  40071        TRANSMISSION  ASSEMBLY         4-5/9  to  1      
BT  40069        Speedometer  gear           4-1/9  to  1      
BT  40070        Speedometer  pinion         4-1/9  to  1      
BT  40077        Speedometer  gear         4-5/9  to  1      
BT  40078        Speedometer  pinion         4-5/9  to  1      
BT  40132        Speedometer  gear  housing      
BT  41073        CLUTCH  HOUSING  ASSEMBLY      

†1
†1
†1
†1
†1
†1
†1

2

TRANSMISSION CONTROL

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

CS  40221
BT  40222
BZ      908
BT  40226
CS  40227
BS  40229
BS  40233
BS  40234
BS  40235
BS  40536

TRANSMISSION CONTROL ASSEMBLY   
COVER ASSEMBLY   
Cover screw       5/16"-18x7/8"   
Cover gasket   
CONTROL LEVER ASSEMBLY   
Control lever knob   
Control lever fulcrum oil seal   
Control lever fulcrum washer   
Control lever fulcrum spring   
Control cover guard    Rubber 

†1
†1

4
†1
†1
†1
†1
†1
†1
†1

PROPELLER SHAFT AND UNIVERSAL JOINT

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .    

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

CZ  40230
BZ  36431
BZ  36051
BZ  51271
BZ  51272
BZ  51275
CZ  41219
BZ    9773
BZ  64205
BZ  36053
BZ  64209
BZ  70598
BZ  33531
BZ  65518
BZ  33532
BZ  65519
BZ  64202
BZ  60719
BZ  36054
BZ  51264
BZ  60725
BZ  36055
BZ  70032
BZ  70031
BZ  54575

PROPELLER SHAFT ASSEMBLY (less flanges)      
FRONT END ASSEMBLY   
Front end yoke   
Front end yoke dust cap   
Front end yoke dust cap washer   
Front end yoke dust cap washer retainer   
SHAFT AND REAR JOINT ASSEMBLY   
Filler plug   
Flange yoke   
Inner casing        
Inner casing gasket   
Inner casing screw   
OUTER CASING ASSEMBLY—FRONT END   
OUTER CASING ASSEMBLY—REAR END   
Outer casing spring—front end   
Outer casing spring—rear end   
Outer casing packing   
Journal   
Baffle cup   
Journal bushing ring   
Journal bushing   
Baffle cup spring   
Propeller shaft bolt      1/4"-28x27/32"   
Propeller shaft nut       1/4"-28x7/32"   
Propeller shaft nut lock   

†1
1
1
1
1
1
1
2
2
2
2
4
1
1
1
1
2
2
2
8
8
2
12
12
12

STEERING GEAR

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

CZ  40142
CZ  40144
BZ  40758
BZ  40760
BZ  71222
BZ  40763
BZ  40764
BZ  70278
CZ  40765

STEERING GEAR—COMPLETE     
STEERING GEAR ASSEMBLY    .   
Ball arm   
Shaft   
Shaft nut   
Shaft thrust washer   
Shaft adjusting screw   
Shaft adjusting screw nut   
MAIN COLUMN TUBE AND WORM ASSEMBLY   

†1
†1
†1
†1

1
†1
†1

1
†1

ESSEX TERRAPLANE PARTS LIST 23



STEERING GEAR—Continued

Illus.
No.

Part
No. Description Specifications

Per
Car

. . .   

. . .   

. . .   

. . .   

. . .   

. . .   

. . .   

. . .   

. . .   

. . .   

. . .   

. . .   

. . .   

. . .   

. . .   

. . .   

. . .   

. . .   

. . .   

. . .   

. . .   

. . .   

. . .   

. . .   

. . .   

. . .   

. . .   

. . .   

. . .   

. . .   

. . .   

. . .   

. . .   

. . .

. . .

. . .

. . .

. . .

. . .

. . .

CZ    40767
BZ    40772
BZ    40773
BZ    40776
BZ    40744
BZ    38587
BZ    40748
BZ    40749
BZ    40750
BZ        395
BZ    40751
BZ    40752
BZ    63042
BZ    65708
BZ    40753
BZ    63060
BZ          62
BZ    40757
CZ    40781
BZ    40783
BZ    30933
BZ    70545
BZ    70543
BZ    32106
BZ    40778
BZ    40043
BZ    70541
BY    18093
BZ    40784
BZ    40785
BZ    40786
BZ    40787
BZ    40790
BZ    40788
BZ    40791
BZ    40792
BZ    12310
BZ          62
BZ    40906
BZ    40907

 Main column tube   
Worm bearing adjusting ring   
WORM BEARING ADJUSTING RING THRUST WASHER ASSEMBLY (UPPER)   
WORM BEARING ASSEMBLY   
HOUSING ASSEMBLY   

Grease plug   
Housing cap (upper)        
Housing cap (upper) shim—thin   
Housing cap (upper) shim—thlck   
Housing cap (upper) bolt          5/16"-18x5/8"   
Adjusting stud   
Adjusting stud nut   
Eccentric adjusting sleeve   
Eccentric rivet   

HOUSING COVER ASSEMBLY   
Housing cover stud   
Housing cover stud nut   
Housing cover gasket   
JACKET TUBE ASSEMBLY   
Bushing   
Jacket tube clamp   
Jacket tube clamp bolt     5/16"-24x2"   
Jacket tube clamp bolt nut     5/16"-24x17/64"   
Jacket tube hole cover   
GREASE RETAINER TUBE ASSEMBLY      
Steering wheel   
Steering wheel key   
Steering wheel nut      5/8"-18x3/8"   
Horn button   
Horn button control cover   
Horn button contact cup   
Horn button contact spring   
Horn to button wire terminal (upper)   
HORN TO BUTTON WIRE ASSEMBLY   
Horn to button wire insulating washer   
Horn to button wire insulating washer seat   
Steering gear to frame bolt     3/8"-24x1-3/8"   
Steering gear to frame bolt nut     3/8"-24x31/64"   
Steering gear shaft oil seal   
Steering gear shaft oil seal retainer      

†1
†1
†1
†1
†1

1
†1
†1
†3

4
†1
†1

1
1
†1

3
3
†1
†1
†1

1
1
1
1
†1
†1

1
1
†1
†1
†1
†1
†1
†1
†1
†1

3
3
†1
†1

STEERING GEAR—R. H. D.

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

CZ    40143
CZ    40145
BZ    40759
BZ    40761
BZ    29784
BZ    22641
BZ    65719
BZ    41047
BZ    41048
CZ    40766
CZ    40767
BZ    40745
BZ    39117
BZ    62
BZ    40754
BZ    40789

STEERING GEAR—COMPLETE       
STEERING GEAR ASSEMBLY    

Ball arm      
Shaft    
Shaft adjusting screw    
Shaft nut      
Shaft thrust washer    
Shaft oil seal    
Shaft oil seal retainer    
MAIN COLUMN TUBE AND WORM ASSEMBLY    
 Tube    
HOUSING ASSEMBLY    
 Housing adjusting stud    
 Housing adjusting stud nut     3/8"    
HOUSING COVER ASSEMBLY    
HORN TO BUTTON WIRE ASSEMBLY    

†1
†1
†1
†1

1
1
1
1
1
†1
†1
†1

1
1
†1
†1

DRAG LINK

. . .

. . .

. . .

. . .

. . .

CZ    40462
CZ    40468
BZ    40466
BZ    40467
BZ    70310

DRAG LINK ASSEMBLY   
DRAG LINK ASSEMBLY (with plugs)   
Dust cover—inner   
Dust cover—outer   
Dust cover bolt      3/16"-24x7/8"   

†1
†1
†1
†1

1

24 ESSEX TERRAPLANE PARTS LIST



TRANSMISSION—Continued

Illus.
No.

Part
No. Description Specifications

Per
Car

. . .

. . .

. . . 
.  . .
. . .

BZ  3987
BZ  40688
BZ  40910
BZ  40909
BZ  40414

Dust cover bolt nut     3/16"-24x1/8"    
Spring       
Ball seat    
Plug    
DRAG LINK BOOT ASSEMBLY (FRONT)   

1
†2
†4
†2
†2

DRAG LINK —R. H. D.

. . .

. . . 
.  . .
. . .

CZ  40463
CZ  40465
BZ  40990
BZ  40991

DRAG LINK ASSEMBLY    
    Drag link    
    Dust cover—inner    
    Dust cover—outer   

†1
†1
†1
†1

THROTTLE CONTROL

. . .

. . .

. . . 
.  . .
. . .
. . .
. . . 
.  . .
. . .
. . .
. . . 
.  . .
. . .

. . .

. . . 
.  . .
. . .
. . .
. . . 
.  . .
. . .
. . .
. . . 
.  . .
. . .
. . .
. . . 
.  . .
. . .
. . .
. . .
. . .
. . .

BZ      40973
BZ      41082
BO      18447
BO    12799
BZ    40679
BZ    41204
BZ    41207
BZ      38209
BZ      786
BZ      71113
BZ      40439
BZ      8886
BZ    8682
    
BZ      38206
BZ      40981
BZ      5771
BO      12799
BZ      5825
BZ      40443
BZ      40687
BZ      38202
BZ      40979
BZ    41133
BZ    41134
BZ    40682
BZ      38206
BZ      40980
BZ      40684
BZ      40985

BZ      5771
BO      12799
BZ    5825

ACCELERATOR SHAFT ASSEMBLY   
Accelerator shaft anti-rattle spring (car 362111 up)   
Accelerator shaft bracket screw    No. 10-32x5/8"   
Accelerator shaft bracket nut    No. 10-32x1/8"   
ACCELERATOR PEDAL ASSEMBLY (from car 350000 to 362514)   
ACCELERATOR PEDAL ASSEMBLY (from car 362515 up)   
Accelerator pedal anti-rattle spring (from car 362515 up)   
Accelerator pedal anchor bracket   
Accelerator pedal anchor rivet     3/16"x3/8"   
Accelerator pedal anchor clevis pin       
Accelerator pedal to shaft operating lever link   
Accelerator pedal to shaft operating lever link clevis pin (from car 350000 to 362514)   
Accelerator pedal to shaft operating lever link clevis pin (from car
   362515 up)   
Accelerator pedal to shaft operating lever link silencing spring   
ACCELERATOR TO CARBURETOR ROD ASSEMBLY   
Accelerator to carburetor rod clevis   
Accelerator to carburetor rod clevis nut     No. 10-32x1/8"   
Accelerator to carburetor rod clevis pin     3/16"x11/16"   
Accelerator to carburetor rod return spring   
Accelerator to carburetor rod return spring clip   
Accelerator pedal cover (special equipment)   
Throttle control intake manifold bell crank   
Throttle control intake manifold bell crank spring   
Throttle control intake manifold bell crank spring clip   
Throttle control idler lever stud (manifold)   
Throttle control idler lever silencing spring   
Throttle control idler lever to carburetor rod   
Throttle control idler lever to carburetor rod retainer   
ACCELERATOR SHAFT CLUTCH VACUUM CONTROL LEVER
   ROD ASSEMBLY     
Accelerator shaft clutch vacuum control lever rod clevis   
Accelerator shaft clutch vacuum control lever rod clevis nut       No. 10-32x1/8"   
Accelerator shaft clutch vacuum control lever rod clevis pin       3/16"x11/16"   

†1
2
4
4
†1

1
1
1
3
1
†1

1

1
1
†1

1
1
1
†1
†1

1
†1

1
2
†1

1
†1
†1

†1
1
1
1

THROTTLE CONTROL—Continued

. . .

. . . 

.  . .
. . .
. . .
. . . 
.  . .
. . .
. . .
. . . 
.  . .
. . .
. . .
. . . 

BZ    41021
BZ    41075

BZ    41139
BZ    40989
BZ    60703
BO   18447
BO    12799
BZ    61517
BZ      7911
BZ    40982
BZ    41137
BZ    33980
BZ    41077

ACCELERATOR SHAFT AND LEVER ASSEMBLY   
ACCELERATOR SHAFT AND LEVER ASSEMBLY (with vacuum
    control)   
ACCELERATOR SHAFT AND LEVER ASSEMBLY (Phaeton)   
Accelerator shaft carburetor pull-rod lever   
Accelerator shaft bracket   
Accelerator bracket screw     No. 10-32x1/8"   
Accelerator bracket nut      No. 10-32x1/8"   
Accelerator pedal    
Accelerator pedal to shaft taper pin    No. 00 x 3/4"   
ACCELERATOR TO CARBURETOR ROD ASSEMBLY   
Accelerator to carburetor rod (Phaeton)   
Accelerator to carburetor rod return spring   
ACCELERATOR SHAFT CLUTCH VACUUM CONTROL LEVER
    ROD ASSEMBLY (use with vacuum control only)   

†1

1
1
†1

1
2
2
1
1
†1

1
1

†1

ESSEX TERRAPLANE PARTS LIST 25

Use with
vacuum
control

only





HANDBRAKE

Illus.
No.

Part
No. Description Specifications

Per
Car

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

BS  40453
BS  41039
BS  36318
BS  36319
BS  36320
BS  41035
BS  41036
BZ      124
BS  40455
BZ    8683
BS  40456
BZ      275
BM     110
BS  40457
BZ  71202
BZ      124
BS  40459
BY   3197
BZ  41233
BZ  65161
BZ  41234
BR      611
BZ    8683
BS  40317
BS  30868
BS  35138

HAND BRAKE LEVER ASSEMBLY                   
    PAWL AND ROD ASSEMBLY                     
    Pawl rod spring                   
    Pawl rod button                   
Pawl rod button pin                   
Hand brake lever ratchet                   
Hand brake lever ratchet bolt                   
Hand brake lever ratchet nut     3/8"-24x13/32"                   
Hand brake lever roller                   
Hand brake lever roller clevis pin     5/16"                   
Hand brake lever roller clevis pin washer                   
Hand brake lever bolt                   
Hand brake lever nut     3/8"x3/8"               
Hand brake connecting lever                   
Hand brake connecting lever bolt     3/8"-24x1-1/2"                   
Hand brake connecting lever bolt nut     3/8"-24x13/32" castle                   
Hand brake connecting lever bracket                      
Hand brake connecting lever bracket rivet     5/16"x7/8"               
HAND BRAKE CONNECTING LEVER LINK ASSEMBLY                   
    Connecting lever link                   
    Swivel                   
    Nut                   
Hand brake lever link clevis pin                        
Hand brake return spring                   
Hand brake return spring clip                   
Hand brake lever bolt spacer                   

†1
†1

1
1
1
†1
†2

2
†1

1
†1

2
1
†1

1
1
†1

2
1
1
1
1
1
†1

1
2

HAND BRAKE—R. H. D

. . .

. . .

. . .

. . . 

BS    40454
BS    40458
BS    40461
BS    40537

HAND BRAKE LEVER ASSEMBLY                    
Hand brake connecting lever                    
Hand brake connecting lever link                    
Hand brake connecting lever bracket                    
    All parts for right hand drive hand brake not shown here are same as in preceding group

†1
†1
†1
†1

CLUTCH VACUUM CONTROL
SPECIAL EQUIPMENT

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

BZ    41002

BZ        122
BZ    41093
   
BZ    39224
BY     3433
BZ      5777
BO    12481
   
BZ      8683
   
BZ    41094
BZ        122
BZ    41095
BZ    30868
BY    18251
BZ    71092
BZ    41004
BY     3197
BZ    41005
BZ    41006
BZ    12275
BM   17976   
BZ    41007
BZ    41008
BZ    41032
BZ    71167

CLUTCH VACUUM CONTROL CYLINDER ASSEMBLY (from car                
    350000 to 358480)                    
    Clutch vacuum control cylinder bracket nut                    
    CLUTCH VACUUM CONTROL CYLINDER ASSEMBLY (car                
        358481 up)                    
        Guard                    
Clutch vacuum control cylinder stud nut     1/2"-20x7/116"                    
Clutch vacuum control cylinder cable yoke                 5/16"         
Clutch vacuum control cylinder cable yoke                    
    nut                   5/16"-24x1/64"        
Clutch vacuum control cylinder cable yoke              
    clevis pin                      5/16"        
Clutch vacuum control cable play link                           
Clutch vacuum control cable play link nut                        
Clutch vacuum control cable play link spring              
Clutch vacuum control cable play link spring clip                     
Clutch vacuum control cable play link clevis pin                        
Clutch vacuum control cylinder elbow                    
Clutch vacuum control cylinder bracket                    
Clutch vacuum control cylinder bracket bolt      5/16'-18x11/16"                    
Clutch vacuum control valve                    
Clutch vacuum control valve gasket                         
Clutch vacuum control valve screw     5/16"-18x1"                    
Clutch vacuum control valve union (bleeder pipe)      1/8"x1/2"-20                    
Clutch vacuum control valve elbow (vacuum pipe)                    
CLUTCH VACUUM CONTROL VACUUM PIPE ASSEMBLY                    
Clutch vacuum control vacuum pipe shim                    
Clutch vacuum control vacuum pipe nut    .                   

†l
3

1
1
I
1

1

1
1
2
1
1
1
1
†1

3
†1
†1

2
1
†1
†1
†1

1

ESSEX TERRAPLANE PARTS LIST 27

discontinued
 with  

  car 358480 

 Beginning
 with  

  car 358481 



CLUTCH VACUUM CONTROL—Continued

Illus.
No.

Part
No. Description Specifications

Per
Car

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .
. .
. . .
. . .
. . .
. . .
. . .
. . .

BZ  39122
BZ  71170
BZ  41013
BM 11828
BZ  41014

BM 11829
BZ  41017
BZ  71228
BZ  41018
BO 70157
BZ  18465
BZ  70676
BZ  41032
BZ  41019
BO  70692
BO  12481

Clutch vacuum control vacuum pipe connecting hose    
Clutch vacuum control vacuum pipe connecting hose clamp    
Clutch vacuum control bleeder pipe (short)       
Clutch vacuum control bleeder pipe nut     5/16"    
CLUTCH VACUUM CONTROL BLEEDER PIPE (LONG)
    ASSEMBLY    
Clutch vacuum control bleeder pipe (long) union     1/8"x1/2"-20    
Clutch vacuum control bleeder pipe connecting hose    
Clutch vacuum control bleeder pipe connecting hose clamp    
Clutch vacuum control pipe clip    
Clutch vacuum control pipe clip bolt    
Clutch vacuum control pipe clip bolt     1/4"-20x7/8"    
Clutch vacuum control pipe clip nut     1/4"-20x1/4"    
Clutch vacuum control pipe clip shim    
Clutch vacuum control pipe clip bracket    
Clutch vacuum control pipe clip bracket bolt     5/16"-18x3/4"    
Clutch vacuum control pipe clip bracket nut   

1
1
†1

2

†1
1
†1

2
†4

3
1
4
1
†1

1
1

BRAKE CONTROL

1
. . .
. . .
. . .
. . .
2

. . .

. . .

. . .

. . .
3

. . .
4
5
6

. . .
7

. . .

. . .

8
. . .
. . .
9

. . .

. . .
11
. . .
12

BZ   41072
BZ   40393
BO   70096
BO   12481
BZ   40395
BZ   40396
BY    3197
BY      545
BZ   40384
BZ       124
BZ   40385
BZ         62
BZ   40386
BZ   40387
BO   12481
BZ     8683
BZ   40389
BZ     5777
BO   12481
BZ     8683
BZ   40391
BZ     5777
BZ     8683
BZ   40701
BO  18447
BO  12799
BZ  40317
BZ  40722
BZ  40723

BRAKE CROSS SHAFT ASSEMBLY   
Brake cross shaft bracket (intermediate)   
Brake cross shaft bracket (intermediate) bolt     5/16"-24x3/8"   
Brake cross shaft bracket (intermediate) nut     5/16"-24x17/64"   
Brake cross shaft bracket (end)—R. H   
Brake cross shaft bracket (end)—L. H   
Brake cross shaft bracket (end) rivet     5/16"x3/4"   
Brake cross shaft bracket (end) rivet—long     5/16"x1"   
Brake cross shaft pivot—R. H.   
Brake cross shaft pivot nut     3/8"-24xl3/32" castle   
Brake cross shaft pivot—L. H   
Brake cross shaft pivot nut   
Brake pedal rod   
Brake pedal rod end   
Brake pedal rod nut     5/16"-24x17/64"   
Brake pedal rod clevis pin   
BRAKE CABLE ASSEMBLY—FRONT   
Brake cable front clevis     5/16"   
Brake cable front clevis nut     5/16"-24x17/64"   
Brake cable front clevis pin   
BRAKE CABLE ASSEMBLY—REAR   
Brake cable rear clevis     5/16"   
Brake cable rear nut     5/16"-24x17/64"   
BRAKE CABLE SUPPORT CLIP ASSEMBLY   
Brake cable support clip screw     No. 10-32x5/8"   
Brake cable support clip nut     No. 10-32x1/8"   
Brake control return spring   
Brake cable conduit bracket—front right and rear left   
Brake cable .conduit bracket—front left and rear right   

†1
†1

1
1
†1
†1

4
4
†1

1
†1

2
†1
†1

2
2
†2

2
2
2
†2

2
2
†2

2
2
†2
†4
†4

BRAKE CONTROL—R. H. D

. . .

. . .

. . .

. . .

BZ  40376
BZ  40394
BZ    8683
BZ  30868

BRAKE CROSS SHAFT ASSEMBLY    
Brake cross shaft bracket    
Brake pedal rod clevis pin    
Brake control return spring clip    
    All brake control parts not shown here are same as for standard left hand drive.

†1
†1

1
1

CLUTCH CONTROL

1

. . .

. . .

. . .

2

BZ  40357

BZ  41053
BZ  40968
BZ  41055

BM     219

CROSS SHAFT AND BRACKET ASSEMBLY (from car 350000 to
    357321)    
CROSS SHAFT AND BRACKET ASSEMBLY (from car 357322 up)    
CROSS SHAFT AND BRACKET ASSEMBLY (with vacuum control)    
CROSS SHAFT AND BRACKET ASSEMBLY (with vacuum
    control) (from car 357145 up)    
Cross shaft bracket bolt     5/16"-18x3/4"    

†1
1
†1

1
2

28 ESSEX TERRAPLANE PARTS LIST



CLUTCH CONTROL—Continued

Illus.
No.

Part
No. Description Specifications

Per
Car

3
4

. . .
5

. . .
6

. . .

. . .

. . .
7
8
9

BZ    522     Cross shaft bracket bolt nut     5/16"-18x5/165    
BZ    40364     Control link (from car 350000 to 357144)    
BZ    41057     Control link (from car 355166 up)    
BZ    40367     Control rod (from car 350000 to 355165)       
BZ    41066     Control rod (from car 357145 up)    
BZ    40368     Control rod play link (car 350000 to 357321)    
BZ    41067     Control rod play link (from car 357322 up)    
BZ    40369     Control rod play link (with vacuum control) (from car 350000 to
        355165)    
BZ    41068     Control rod play link (with vacuum control) (from car 355166 up)    
BM   12481     Control rod play link nut     5/16"-24x1/64"        
BZ      8683     Control rod clevis pin    
BZ    40317     Control return spring   

2
†1

1
†1

1
†1

1

†1
1
2
2
†2

CLUTCH CONTROL—R. H. D

. . .

. . .

. . .

. . .

BZ    41054     CROSS SHAFT AND 5/16"x1-116"    
BZ    70120     Control rod clevis pin    
BZ    30868     Control return spring clip    
                     All clutch control parts not shown here are same as for standard left hand drive.

1
1
1
1

PEDALS

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .
.    . . 

.
. . .
. . .
. . .
. . .
. . .

BZ    40676     CLUTCH PEDAL PAD ASSEMBLY    
BZ    41104     CLUTCH PEDAL PAD ASSEMBLY (Phaeton only)      
BZ    40301     BRAKE PEDAL PAD ASSEMBLY    
BZ    41105     BRAKE PEDAL PAD ASSEMBLY (Phaeton only)    
BZ    40304     CLUTCH PEDAL LEVER ASSEMBLY    
BZ    40308      Bushing    
BZ    40322     Brake pedal lever    
BZ    40308     Brake pedal lever bushing    
BZ    71198     Brake pedal lever stop bolt     5/16"-18x1"    
BZ        122     Brake pedal lever stop nut     5/16"-18x5/16"    
BZ    40318     Brake pedal lever stop bracket    
BM       219     Brake pedal lever stop bracket bolt     5/16"-18x3/4
BZ        122     Brake pedal lever stop bracket nut     5/16"-18x5/16"    
BZ    12310     Pedal lever bolt     3/8"-24x-3/8"    
BZ          62     Pedal lever nut     3/8"-24x21/64"    
BZ    40309     Pedal lever shaft    
BR    71158     Pedal lever shaft taper pin     No. No. 5-1-1/8"    
BZ    40311     Pedal bracket    
BM       219     Pedal bracket screw     5/16"-18x3/4"    
BZ    40313     Pedal toe plate bumper    
BZ    40531     Pedal pad cover    Rubber   

†1
1
†1

1
†1
†2
†1
†2

1
1
†1

2
1
1
2
†1

1
†1

3
†2
†2

PEDALS—R. H. D

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

BZ    40301     PEDAL PAD ASSEMBLY (BRAKE)   
BZ    41175     PEDAL PAD ASSEMBLY (BRAKE) (Phaeton)   
BZ    40319     PEDAL PAD ASSEMBLY (CLUTCH)   
BZ    41176     PEDAL PAD ASSEMBLY (CLUTCH) (Phaeton)   
BZ    40305     CLUTCH PEDAL LEVER ASSEMBLY   
BZ    41079     Pedal toe plate bumper (from car 357970 up) (with vacuum
     control)   
BZ    40323     Brake pedal lever   
BZ      2354     Brake pedal lever pin   
BM     1374     Brake pedal lever stop bolt       5/16"-18x1-1/2"   
BZ    40327     PEDAL LEVER SHAFT ASSEMBLY   
BZ    40355     PEDAL BRACKET ASSEMBLY   
BZ    40308     Bushing   
                 All parts for right hand drive pedals not shown here are same as in preceding group.

†1
1
†1

1
†1

1
†1

2
1
†1
†1
†3

ESSEX TERRAPLANE PARTS LIST 29



TRANSMISSION—Continued

Illus.
No.

Part
No. Description Specifications

Per
Car

 . . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

       40535     CARBURETOR ASSEMBLY (serviced by Carter Carburetor Corp., St. Louis, Mo.)   
BM 71233     Carburetor to intake manifold stud   
BM   6189     Carburetor to intake manifold nut     3/8"-16x21/64"   
BM 71076     Carburetor to intake manifold lockwasher    Special   
F     40710     Carburetor to intake manifold gasket   
BM 40534     Carburetor air cleaner   
BM 41102     Carburetor air cleaner (Phaeton)        
       40519     FUEL PUMP ASSEMBLY (serviced by A. C. Spark Plug Co., Flint,
     Mich.)   
BZ      908     Fuel pump to cylinder bolt      5/16"-18x7/8"
BM 40110     Fuel pump to cylinder gasket   
BM   3554     Fuel pump street ell   
BM 40529     Fuel pump flexible connection   
BM 40427     FUEL PUMP TO CARBURETOR PIPE ASSEMBLY   
BM 11842     Fuel pump to carburetor pipe union nut     1/4"
BM 11841     Fuel pump to carburetor pipe union (pump end)   
BM 12214     Fuel pump to carburetor pipe elbow (carburetor)   

†1
2
2
2
†1
†1

1

†1
2
†1

1
†1
†1

2
1
1

GASOLINE TANK AND STRAPS

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

CZ  40263    GASOLINE TANK ASSEMBLY   
BZ  40267    Filler neck   
BZ    2346    Tank drain plug   
BZ  40276    Tank to strap silencer   
F     40268    TANK CAP ASSEMBLY (not used on Coupes and Roadsters)   
F     40538    TANK CAP ASSEMBLY (Coupes and Roadsters)   
BZ  37667    Tank gasket   
BZ  40270    TANK GAUGE ASSEMBLY   
BZ    5652    Gauge fastening screw     No. 10-24x/"   
BO  71143    Gauge wire screw     No. 8-32x5/16"   
BZ  40859    Gauge gasket   
BZ    5652    Suction and vent pipe flange screw     No. 10-24x3/8"   
BZ  40274    Tank strap   
BZ      835    Tank strap bolt—front     5/16"-18x1-1/2"   
BZ      219    Tank strap bolt—rear   
BZ      122    Tank strap bolt nut     5/16"-18x5/16"   
BZ  40627    Tank strap washer    Special   
BZ  40275    Tank to cross member pad   
BZ  40526    TANK TO FUEL PUMP PIPE ASSEMBLY   
BZ  40528    Sleeve   
BZ  40029    Tank to fuel pump pipe clip   
BZ  41030    Tank to fuel pump pipe clip   
BM 11842    Tank to fuel pump pipe union nut     1/4"   
BO 70505    Tank to fuel pump pipe grommet     9/16"   

†1
†1

1
†2
†1
†1

1
†1

5
1
†1

2
†2

2
2
4
†2
†4
†1
†l
†4
†1

2
5

MUFFLER AND EXHAUST PIPES

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

A    40400    MUFFLER ASSEMBLY    
BZ  40403    Muffler bracket—front    
BZ  40404    Muffler bracket—rear    
BZ    2490    Muffler bracket clamp bolt     5/16"-18x11/8"    
BZ      122    Muffler bracket clamp nut     5/16"-18x5/16"    
BM     219    Muffler bracket bolt     5/16"-18x3/4"    
BZ      122    Muffler bracket nut     5/16"-18x5/16"    
BZ  38031    Muffler bracket bolt grommet    
BZ  38032    Muffler bracket bolt cup washer    
CZ  40407    TAIL PIPE ASSEMBLY    
BZ  40405    Tail pipe bracket—front    
BZ  40406    Tail pipe bracket—rear    
BZ    2490    Tail pipe bracket—rear clamp bolt      5/16"-18x1-1/8"    
BZ      122    Tail pipe bracket—rear clamp nut         5/16"-18x5/16"    
BM     219    Tail pipe bracket bolt     5/16"-18x3/4"    
BZ      122    Tail pipe bracket nut          5/16"-18x5/16"    
BZ  38031    Tail pipe bracket bolt grommet    
BZ  38032    Tail pipe bracket bolt grommet cup washer    
CZ  40409    EXHAUST PIPE ASSEMBLY    
BZ  40412    Exhaust pipe flange gasket   

†1
†1
†1

2
2
2
2
2
2
†1

1
†1

I
1
2
2
2
2
†1
†1

30 ESSEX TERRAPLANE PARTS LIST



ESSEX TERRAPLANE PARTS LIST 31

MUFFLER AND EXHAUST PIPES —Continued

Illus.
No.

Part
No. Description Specifications

Per
Car

. . .

. . .

. . .

. . .

. . .

. . .

BZ     2404
BO  71058
BZ   40413
BZ   40931
BO  18447
BO  12799

Exhaust pipe flange bolt     3/8"-16x1-5/8"    
Exhaust pipe flange nut     3/8"-16x3/8/"    
Exhaust pipe flange nut lock    
Exhaust pipe shield    
Exhaust pipe shield bolt     No. 10-32x5/8"    
Exhaust pipe shield nut     No. 10-32x1/8"  

2
2
†2
t†
1
1

RADIATOR

. . . A     40520 RADIATOR ASSEMBLY   †1

CORE

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .   

. . .

. . .

. . .

. . .

. . .

. . .

. . .

CZ   40521
CZ   40522
BO   71204
BZ   70627
BZ   30345
BZ   87156
BZ   40523
BZ   37788
BZ   33455
BM  71236
F      41117
F      41118
F      40297
BZ   40298
F      71013

CORE ASSEMBLY    
Mounting strap    
Mounting strap to frame bolt     3/8"-16x4"    
Mounting strap to frame nut     3/8"-16x1/2"    
Mounting shim     Rubber    
Mounting shim     Steel    
Filler neck    
Filler cap    
Filler cap gasket    
Drain cock (starting with car 356604)    
Inlet hose    
Inlet hose (with special cylinder head)    
Outlet hose    
Hose connecting pipe    
Hose clamp

 †1
†1

2
2
2

As req.
†1

1
1
1
†1
†1
†2
†1

6

SHELL

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

A   100150
BZ   18218
BZ   70676
CZ 100250
BO  18447
BO  70677
BZ 101019
BZ 100460
BO    9159
BZ 100518
CZ 100753
BZ   70880
BZ   70676
BZ 100530
BZ 101142
BZ   70981
BM  70242
BZ   70676
BZ 100516
BZ   70981
BZ 100517
BZ 100759
BZ 100760
BZ   87116
BZ 100528

Radiator shell    
Shell to core screw    
Shell to cover nut     1/4"-20x1/4"    
Grill (painted)    
Grill to shell screw     No. 10-32x5/8"    
Grill to shell nut     No. 10-32x1/8"    
Grill to shell retainer clip    
Ornament crest     
Ornament attaching bolt     1/4"-20x5/8"    
Ornament clamp    
Lower tank shield    
Lower tank shield to shell screw     1/4"-20x1/2" spec    
Lower tank shield to shell nut           1/4"-20x 1/4"    
STAY ROD ASSEMBLY    
STAY ROD ASSEMBLY (Phaeton only)     
Stay rod nut      1/4"-28x7/32"    
Stay rod to shell bolt     1/4"-20x3/4"    
Stay rod to shell nut     1/4"-20x1/1"    
Stay rod clamp    
Stay rod clamp nut     1/4"-28x7/32"    
Stay rod clamp plate    
Radiator name plate (Domestic and Canada)    
Radiator name plate (Export)    
Radiator name plate retaining spring    
Shell to splash guard welt   

†1
4
4
†1

4
4
†4
†1

2
†1
†1

2
2
†2

2
4
2
2
†1

2
†1
†1
†1

1
†1

BONNET

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

A   100346
A   101154
A   100990
A   100991
A   100916
A   100356
A   101159
BZ   94321
BZ   94322 

BONNET—COMPLETE     .
BONNET—COMPLETE (Phaeton only)   
    TOP AND SIDE PANEL—COMPLETE—R. H.        
    TOP AND SIDE PANEL—COMPLETE—L. H   
    Hinge—female (Standard Models)   
    Hinge—female (Special Models)   
    Hinge—female (Phaeton)   
    Hinge clip—upper   
    Hinge clip—lower  

†1
1
†1
†1
†1
†1

1
2
2



32 ESSEX TERRAPLANE PARTS LIST

BONNET—Continued

Illus.
No.

Part
No. Description Specifications

Per
Car

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

BZ    70793
BZ    70795
BZ    13362
BO   70976
BZ   90012
BZ    70323
BO   70677
BZ  100594
BZ 100595
BZ 100596
BZ   95296
BZ   95297
BZ 100593
BO   70976
BZ 100763
BZ   70796
BZ   70795
BZ   70988
BZ 100531
BZ   18353
BZ 101078
BZ   70733

Hinge clip screw     No. 12-28x3/4"    
Hinge clip nut     No. 12-28x3/16"    
Handle    
Handle to panel rivet    
Bumper    
Bumper screw    
Bumper screw nut     No. 10-32x1/8"    
BONNET LOCK ASSEMBLY—FRONTS    
BONNET LOCK ASSEMBLY—REAR—L. H.     
BONNET LOCK ASSEMBLY—REAR—R. H.    
Bonnet lock plate—front    
Bonnet lock plate—rear    
Bonnet lock catch    
Bonnet lock catch rivet    
SUPPORT ASSEMBLY    
Lock to fender screw     No. 12-28x3/4"    
Lock to fender nut     No. 12-28x3/16"    
Support to panel rivet    

Bonnet to radiator shim    
Bonnet to radiator shim rivet     9/64"x5/16"    
Bonnet to cowl shim    
Bonnet to cowl shim drive screw

4
2
2
4
2
2
2
†2
†1
†1

2
2
†4

8
†2

8
8
4
†2
14
2

20

FENDERS—FRONT

. . .   

. . .  

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

A    100202
A    100203
A    100602
A    100603
A    101122
A    101123
BZ    70883
BO   70674
BO   70097
BO   70676
CZ 100938
CZ 100939
BZ  100946
BZ. 100947
BZ    70883
BO   70674
BO   70295
BY     3988
BO   18465
BO   70676
BO   70097
BO   70676

FENDER ASSEMBLY—R. H. (Standard Models)    
FENDER ASSEMBLY—L. H. (Standard Models)    
FENDER ASSEMBLY—R. H. (Special Models)    
FENDER ASSEMBLY—L. H. (Special Models)    
FENDER ASSEMBLY—R. H. (Phaeton only)    
FENDER ASSEMBLY—L. H. (Phaeton only)    
Fender to running board bolt     5/16"-18x7/8""    
Fender to running board nut     5/16"-18x5/16"    
Fender to underbody panel bolt     1/4"-20x7/8"    
Fender to underbody panel nut     1/4"-20x1/4"    
FENDER SUPPORT AND REINFORCEMENT ASSEMBLY—R. H.    
FENDER SUPPORT AND REINFORCEMENT ASSEMBLY—L. H.    
Headlamp to fender support bracket—R. H.    
Headlamp to fender support bracket—L. H.    
Headlamp to fender support bracket bolt     5/16"-18x7/8"    
Headlamp to fender support bracket nut     5/16"-18x5/16"    
Headlamp to fender support bracket rivet     1/4"x9/16"    
Fender support to frame member rivet     5/16"x7/8"    
Fender side dust shield to frame bolt     1/4"-20x7/8"    
Fender side dust shield to frame nut     1/4"-20x1/4"    
Fender side dust shield to radiator guard bolt     1/4"-20x7/8"    
Fender side dust shield to radiator guard nut     1/4"-20x1/4"   

†1
†1
†1
†1

1
l
4
4
2
2
†1
†1
†1
†1

4
4
8
8
7
1
4
4

FENDERS—REAR

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

A    100168
A    100169
A    100172

A    100174

A    100173
A    101120
A    101121
BO 100529
BZ    70848
BM     8203
BZ    70883
BO    70674
BO    90087
BZ    70883
BO   70764
BO 100473

FENDER ASSEMBLY—R. H. (Coach, Sedans and Chassis)    
FENDER ASSEMBLY—L. H. (Coach, Sedans and Chassis)    
FENDER ASSEMBLY—R. H. (4-Passenger and Convertible Coupes
and 4-Passenger Roadsters)    
FENDER ASSEMBLY—R. H. (2-Passenger Coupes and 2-Passenger
Roadsters)    
FENDER ASSEMBLY—L. H. (all Coupes and Roadsters)    
FENDER ASSEMBLY—R. H. (Phaeton only)    
FENDER ASSEMBLY—L. H. (Phaeton only)    
Fender to splash guard welt (except Coupes)    
Fender attaching bolt       3/8"-16x13/16"    
Fender attaching bolt    
Fender to running board bolt     5/16"-18x7/8"    
Fender to running board nut     5/16"-18x5/16"    
Fender to running board shim    
Fender to running board splash guard bolt     5/16"-18x7/8"    
Fender to running board splash guard nut     5/16"-18x5/16"    
Tail lamp support bracket reinforcement  

†1
†1

†1

†1
†1

1
1
†2
12
2
4
4
4
2
2
†1



ESSEX TERRAPLANE PARTS LIST 33

FENDERS—R. H. D.

Illus.
No.

Part
No. Description Specifications

Per
Car

. . .

. . .

. . .

. . .

. . .

. . .

. . .

A    100170
A    100171
A    100175

A    100191

A    100190
A    101166
A    101167

FENDER ASSEMBLY—R. H. (Coach, Sedans and Chassis)    
FENDER ASSEMBLY—L. H. (Coach, Sedans and Chassis)    
FENDER ASSEMBLY—R. H. (4-Passenger and Convertible Coupes
    and 4-Passenger Roadster)     
FENDER ASSEMBLY—R. H. (2-Passenger Coupes and 2-Passenger
    Roadster)       
FENDER ASSEMBLY—L. H. (all Coupes and Roadster)    
FENDER ASSEMBLY—R. H. (Phaeton)    
FENDER ASSEMBLY—L. H. (Phaeton)    
    All other fender parts same as preceding group.

†1
†1

†1

†1
†1

1
1

RUNNING BOARDS

 . . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .

CZ  100400
CZ  100401
CZ  100408
CZ  100409
BO    70939
BO    70674
BO   90087
BZ  100410
BZ  100411
BZ    70901
BO   70677

RUNNING BOARD ASSEMBLY—R. H. (Standard Models)    
RUNNING BOARD ASSEMBLY—L. H. (Standard Models)    
RUNNING BOARD ASSEMBLY—COMPLETE—R. H.    Special models only    
RUNNING BOARD ASSEMBLY—COMPLETE—L. H    Special models only    
Running board attaching bolt     5/16"-18x7/8"    
Running board attaching bolt nut     5/16"-18x5/16"    
Running board to fender shim       
Running board finish moulding—R. H    Special models only    
Running board finish moulding—L. H     Special models only    
Moulding attaching bolt     No. 10-32x9/16"    
Moulding attaching bolt nut     No. 10-32x1/8"   

†1
†1
†1
†1

4
4
4
†1
†1

*
*

RUNNING BOARD SPLASH GUARD

. . .

. . .

. . .

. . .

. . .

. . .

. . .

A    100242
A    100243
A    101118
A    101119
BO   70097
BZ   70676
BO   70336

Running board splash guard—R. H.    
Running board splash guard—L. H    
Running board splash guard—R. H. (Phaeton only)    
Running board splash guard—L. H. (Phaeton only)    
Guard to underbody bolt     1/4"-20x7/8""    
Guard to underbody nut     1/4"-20x1/4"    
Guard to running board rivet   

†1
†1

1
1

14
14
18

ENGINE, RADIATOR AND REAR SPLASH GUARDS

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

A      40424
BO     9159
A      40418
BO   18447
BO   12799
BM  70484
BO   18447
BO   12799
A     40419
A     40420
BO   18447
BO   12799
BO   18318
BM      272
A    100407
A    100241
A    100195
BO 100723

BO 100725
BZ    70850
BO   70047
BO 100529
BZ    18353
A    100244
BO   70097
BZ    70676
BO 100260
BO 100261
BO   18453
BO   70097
BO 100528
BZ    70676

FLYWHEEL GUARD ASSEMBLY   
Guard to clutch housing screw     1/4"-20x5/8"   
Engine guard—front   
Guard to frame member screw     No. 10-32x5/8"   
Guard to frame member screw nut     No. 10-32x1/8"   
Guard to frame cross member tapping plate screw     1/4"-20x7/16"   
Guard to side guard screw   
Guard to side guard screw nut     No. 10-32x1/8"   
Engine guard—side—R. H.      
Engine guard—side—L. H.   
Engine guard (side) to frame screw     No. 10-32x/5/8"   
Engine guard (side) to frame screw nut     No. 10-32x1/8"   
Engine guard (side) to engine support bolt     1/4"-20x3/4"   
Engine guard (side) to engine support nut     1/4"-20x1/4"   
REAR SPLASH GUARD ASSEMBLY (Coach and Sedan)   
Rear splash guard (Coupes and Roadsters)   
Rear splash guard (Chassis)   
REAR CROSS MEMBER TO SPLASH GUARD BUMPER
   BRACKET ASSEMBLY (Coupes only)       
Rear splash guard silencer washer   
Rear splash guard to frame bolt     5/8"-16xl"   
Rear splash guard to frame nut     3/8"-16x3/8"   
Rear splash guard to fender welt   
Rear splash guard to fender welt rivet     9/64"x5/16"   
Radiator splash guard   
Radiator splash guard to fender bolt           1/4-20x7/8
Radiator splash guard to fender nut     1/4-20x1/4"   
RADIATOR SPLASH GUARD APRON ASSEMBLY—R. H.     
RADIATOR SPLASH GUARD APRON ASSEMBLY—L. H.   
Radiator splash guard to apron bolt     1/4"-20x7/16"   
Radiator apron to frame bolt     1/4"-20x7/8"   
Radiator splash guard welt   
Radiator apron to frame bolt nut     1/4"-20x1/4"   

†1
2
†1

2
2
1
3
3
†1
†1

9
9
2
2
†1
†1
†1

†2
†4

2
2
†2

4
†1

6
6
†1
†1

4
2
†1

2





ESSEX TERRAPLANE PARTS LIST 35

TOOLS—

Illus.
No.

Part
No. Description Specifications

Per
Car

 . . .
 . . .
 . . .
 . . .
 . . .
 . . .
 . . .
 . . .
 . . .
 . . .

BZ  40689
BZ  40692
BZ  22597
BZ  28333
BZ  40852
BZ  40853
BZ  40854
BZ  40693
BZ  40694
BZ  40695

Tool box complete   
Spark plug wrench   
Monkey wrench   
End wrench   
Hammer     12 oz      
Pliers     6"   
Screwdriver       9"   
Jack   
Jack handle extension   
Socket wrench

†1
†1
†1
1
†1
†1
†1
†1
†1
†1

FLOOR MATS AND PADS

 . . .
 . . .
. . .
 . . .
 . . .

 . . .
 . . .
 . . .
 . . .
. . .
. . .
 . . .

BO 101029
BO 101031
BO 100577
BO 101067

BO 101144
BO 103035
BO 103037
BO 103034
BO  70991
BO 100574
BO 100766
BO  90089

FRONT FLOOR MAT AND PAD AND ROLLER PLATE ASSEMBLY (Sedans)   
FRONT FLOOR MAT AND PAD AND ROLLER PLATE ASSEMBLY (Coupes)   
FRONT FLOOR MAT AND PAD ASSEMBLY (Coaches)   
FRONT FLOOR MAT AND PAD ASSEMBLY (Convertible Coupes and
   Roadsters)   
FRONT FLOOR MAT AND PAD ASSEMBLY (Phaeton)   
REAR FLOOR CARPET ASSEMBLY (Coaches)   
REAR FLOOR CARPET ASSEMBLY (Sedans)   
Rear floor carpet seat roller plate (Coaches)   
Rear floor carpet seat roller rivet (Coaches)   
Rumble seat floor mat (4-Pass. and Convertible Coupes)   
Hand brake lever hole cover      
Steering gear hole cover   

†1
†1
†1

1
1
†1
†1
†2

4
†1
†1

1

FLOOR MATS AND PADS—R. H. D.

 . . .

 . . .

 . . .
 . . .

 . . .
 . . .

BO 101030

BO 101032

BO 100578
BO 101068

BO 101145
BO 103036

FRONT FLOOR MAT AND PAD AND ROLLER PLATE ASSEMBLY
   (Sedans)   
FRONT FLOOR MAT AND PAD AND ROLLER PLATE ASSEMBLY
   (Coupes)   
FRONT FLOOR MAT AND PAD ASSEMBLY (Coaches)   
FRONT FLOOR MAT AND PAD ASSEMBLY (Convertible Coupes and
   Roadsters)   
FRONT FLOOR MAT AND PAD ASSEMBLY (Phaeton)   
REAR FLOOR CARPET ASSEMBLY   
                        Other serviced parts same as in preceding group.

†1

†1
†1

1
1
†1

WIRING

 . . .
 . . .
 . . .
 . . .
 . . .
 . . .
1
2
3
4
5

 . . .
6

 . . .
7
8

 . . .
 . . .
 . . .
 . . .
 . . .
 . . .

 . . .

BO  99353
BO  96113
BO  71118
BM  40800
BM  40670
BO   71058
F      40668
BZ   21432
BZ   12843
BZ   12844
BO  18146
BZ   41101
BZ   40675
BZ   41177
BZ   12843
BZ   12844
BM      219
BZ       122
BZ   40674
BO   70096
BO   12481
BO   40802

BO   71119

HEADLAMP CABLE ASSEMBLY (Standard Models)    
HEADLAMP CABLE ASSEMBLY (Special Models)    
Headlamp terminal    
IGNITION CABLE TUBE AND WIRES ASSEMBLY    
IGNITION CABLE TUBE ASSEMBLY    
Ignition cable tube to manifold stud nut     3/8"-16x3/8
BATTERY TO STARTER CABLE ASSEMBLY    
Battery to starter cable terminal (batt.)    
Battery to starter cable terminal bolt (batt.)       5/16"-18x1-1/4
Battery to starter cable terminal nut (batt.)     5/16"-18x1/"    
Battery to starter cable terminal (starter)    
Battery to starter cable terminal sleeve    
Battery to ground connection    
Battery to ground connection (Phaeton only)    
Battery to ground connection clamp bolt (batt.)     5/16"-18x1-1/4"
Battery to ground connection clamp nut (batt.)      5/16"-18x1/4"    
Battery to ground connection bolt (ground)     5/16"-18x3/4"    
Battery to ground connection nut (ground)         5/16"-18x5/16"    
Clutch housing to ground connection    
Clutch housing to ground connection bolt     5/16"-24x3/4"    
Clutch housing to ground connection nut     5/16"-24x17/64"    
STARTER TO RELAY (BATT.) AND TO LIGHTING SWITCH (B)
   WIRES ASSEMBLY    
Starter to relay (batt.) and to lighting switch (B) wires terminal (st.)

2
2
1
†4
†1

1
†1

1
1
1
1
1
†1

1
1
1
1
1
†1

1
1

†1
1



36 ESSEX TERRAPLANE PARTS LIST

WIRING—Continued

Illus.
No.

Part
No. Description Specifications

Per
Car

. . .

. . .
9

. . .

. . .
10
. . .
. . .
. . .
. . .
11
. . .
. . .

. . .

. . .
12
. . .
. . .   
. . .
 . . .  

 
. . .
. . .
13
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .

. . .

. . .

. . .

. . .
14
. . .
. . .
15
. . .
. . .
16
. . .
. . .
17
. . .
. . .
. . .
. . .
.    .    

.
. . .
. . .
. . .
. . .
. . .
. . .

BO  18166
BO  31548
BO  40805
BO  18166
BO  31548
BO  40807
BO  41140
BO  18166
BO  18165
BO  19044
BO  40809
BO  71118
BO  40813

BO  18165
BO  71118
BO  40815

BO  18165
BO  31548
BO  40819

BO  18166
BO  31548
BO  71118
BO  41080
BO  18166
BO  71119
BO  31548
BO  71118
BO  40823
BO  18166
BO  71118
BO  19044
BO  40825
BO  71118
BO  18166
BO  19044
BO  40829

BO  71118
BO  18165
BO  40833
BO  71118
BO  40835
BO  18165
BO  40837
BO  40839
BO  18166
BO  71120
BM  40821
BO  18166
BO  31548
BM  40849
BO  70228
BM  38967
BM  38972
BM  38965
BM  40843
BM  40845
BM  38963
BM  71144
BM  70228
BO  65907
BO  38909
BO  40919

Starter to relay (batt.) wire terminal (Relay and switch)    
Starter to relay (batt.) wire terminal (Relay and switch) sleeve    
LIGHT SWITCH (L) TO COIL (BATT.) WIRE ASSEMBLY    
Light switch (L) to coil (batt.) wire terminal    
Light switch (L) to coil (batt.) wire terminal sleeve       
LIGHT SWITCH (X) TO STOP SWITCH WIRE ASSEMBLY    
LIGHT SWITCH (X) TO STOP SWITCH EXT. WIRE ASSEMBLY    
Light switch (X) to stop switch wire terminal (st. sw.)    
Light switch terminal    
Light switch terminal sleeve (st. sw.)    
LIGHT SWITCH (P) TO PARKING CONNECTOR WIRE ASSEMBLY    
Light switch (P) to parking connector wire terminal (conn.)    
LIGHT SWITCH (R) TO REAR CONNECTOR AND GAS GAUGE
    CONNECTOR (FRONT) TO REAR CONNECTOR WIRE AS-
    SEMBLY    
Light switch (R) to rear connector wire terminal (sw.)    
Light switch (R) to rear connector wire terminal    
LIGHT SWITCH (H) TO DIMMER SWITCH (BATTERY) WIRE
    ASSEMBLY    
Light switch (H) to dimmer switch (battery) wire terminal    
Light switch (H) to dimmer switch (battery) wire terminal sleeve    
GAS GAUGE TO COIL (STA.) AND TO GAS GAUGE CONNECTOR
    (FRONT) WIRE ASSEMBLY    
Gas gauge wire terminal    
Gas gauge wire terminal sleeve    
Gas gauge to connector terminal sleeve    
STARTER TO HORN WIRE ASSEMBLY    
Horn wire terminal    
Horn wire terminal (starter)    
Horn wire terminal sleeve    
Horn wire terminal (corm.)       
STOP SWITCH TO REAR CONNECTOR WIRE ASSEMBLY    
Stop switch to rear connector wire terminal (sw.)    
Stop switch to rear connector wire terminal (conn.)       
Stop switch to rear connector wire terminal sleeve (switch)    
REAR CONNECTOR TO GAS TANK GAUGE WIRE ASSEMBLY    
Rear connector to gas tank gauge wire terminal (corm.)    
Rear connector to gas tank gauge wire terminal (gauge)       
Rear connector to gas tank gauge wire terminal (gauge) sleeve    
DIMMER SWITCH (DIM) TO FRONT CONNECTOR DIMMER
    SWITCH (HD.) TO FRONT CONNECTOR WIRE ASSEMBLY    
Dimmer wire terminal (conn.)       
Dimmer wire terminal (sw.)    
LEFT TO RIGHT FRONT WIRE ASSEMBLY    
Left to right front wire terminal    
LIGHT SWITCH (X) TO DOMELIGHT WIRE ASSEMBLY    
Light switch (X) to domelight wire terminal    
DOMELIGHT TO GROUND ASSEMBLY (Coupes only)    
DOMELIGHT TO GROUND WIRE ASSEMBLY (Coach and Sedans)    
Domelight to ground wire terminal (dome)    
Domelight to ground wire terminal (ground)    
COIL (DIS.) TO DISTRIBUTOR WIRE ASSEMBLY    
Coil (Dis.) to distributor wire terminal    
Coil (Dis.) to distributor wire terminal sleeve    
COIL TO DISTRIBUTOR WIRE ASSEMBLY    
Coil to distributor wire terminal    
NO. 1 SPARK PLUG TO DISTRIBUTOR WIRE ASSEMBLY    
NO. 2 SPARK PLUG TO DISTRIBUTOR WIRE ASSEMBLY    
NO. 3 SPARK PLUG TO DISTRIBUTOR WIRE ASSEMBLY    
NO. 4 SPARK PLUG TO DISTRIBUTOR WIRE ASSEMBLY     . . .
NO. 5 SPARK PLUG TO DISTRIBUTOR WIRE ASSEMBLY    
NO. 6 SPARK PLUG TO DISTRIBUTOR WIRE ASSEMBLY    
Spark plug to distributor wire terminal (plug)       
Spark plug to distributor wire terminal (distributor)    
Wires clip (head and tail)    
Wires clip (tail to underbody pane)    
Wires clip (tail to fender)  

2
2
†1

3
2
†1

1
1
2
1
†1

1

†1
1
3

†1
2
1

†1
3
3
1
†1

2
1
1
1
†l
1
1
1
†1

1
1
1

†1
4
2
†1

6
†1

1
†1
†1

1
1
†1

2
2
†1

2
1
1
1
†l
†1

1
6
6
6
2
†1



ESSEX TERRAPLANE PARTS LIST 37

WIRING—Continued

Illus.
No.

Part
No. Description Specifications

Per
Car

 . . .
 . . .
 . . .
 . . .
 . . .
 . . .
 . . .
 . . .
 . . .

BO  31452
BO  18447
BO  12799
BZ  40796
BZ  40797
BZ  40795
BZ  40798
BZ  40711
F     41040

Wires clip (starter cable)    
Wires clip (starter cable) screw       No. 10-32x54"   
Wires clip (starter cable) nut          No. 10-3210A"   
WIRE CONNECTOR ASSEMBLY (single)      
WIRE CONNECTOR ASSEMBLY (double)      
Wire connector sleeve   
Loom (Generator wires, etc.)   
Loom clip   
IGNITION WIRES ASSEMBLY (BOXED) 

3
3
3
†8
†3
†11
†1
†3
†1

WIRING—R. H. D.

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

BO  40810
BO  40816
BZ  40841
BO  40826
BO  40830
BO  38909
BZ  41140

BZ  41142

BZ  41144
BZ  41146

LIGHT SWITCH TO PARKING CONNECTOR WIRE ASSEMBLY   
LIGHT SWITCH (H) TO DIMMER SWITCH (BATT.) WIRE ASSEMBLY   
HORN TO CONNECTOR WIRE ASSEMBLY   
REAR CONNECTOR TO GAS TANK GAUGE WIRE ASSEMBLY   
DIMMER SWITCH TO FRONT CONNECTOR WIRE ASSEMBLY   
Clip (headlamp wires to dash pad bolt)   
LIGHT SWITCH (X) TO STOP SWITCH EXTENSION WIRE
    ASSEMBLY   
STOP SWITCH EXTENSION TO REAR CONNECTOR WIRE
    ASSEMBLY   
STOP SWITCH EXTENSION WIRE ASSEMBLY   
STOP SWITCH EXTENSION WIRE AND STOP SWITCH ASSEMBLY   
                   All other wiring parts same as in preceding paragraph.

†1
†1
†1
†1
†1

1

1

1
1
1

SWITCHES

18
. . .
. . .
19
. . .
20
. . .
. . .

BZ  40705
BZ    7819
BZ  70863
BZ  38236
BZ  70863
BZ  40737
BZ  70434
BO  41178

Dimmer switch   
Dimmer switch attaching screw     1/4"-20x3/8"   
Dimmer switch terminal screw     No. 4-36x3/16"   
LIGHTING SWITCH ASSEMBLY   
Lighting switch terminal screw     No. 4-36x3/16"   
STOP LAMP SWITCH ASSEMBLY   
Stop lamp switch terminal screw     No. 8-32x1/4"   
DIMMER (HD.) TO FRONT CONNECTOR WIRE ASSEMBLY
 (Phaeton only) 

†1
2
3
1
4
†1

2

1

SWITCHES—R. H. D.

. . .

. . .

. . .

BZ   40738
BO  18447
BO  12799

STOP LAMP SWITCH ASSEMBLY   
Stop lamp switch to frame brace screw     No. 10-32x5/8"   
Stop lamp switch to frame brace nut     No. 10-32x1/8"   

†1
2
2

HEADLAMP
(STANDARD)

. . .

. . .    
.

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

BO  99206
BO  99351
BO  99350
BO  65579
BO  96111
BO  99354
BO  96116
BO  99353
BO  71118
BO  99352
BO 100363
BO 100364
BO      398
BO  96304
BO  70848

HEADLAMP—COMPLETE     
 DOOR ASSEMBLY—LESS LENS   
 Lens   
 Lens retainer      
 LENS GASKET ASSEMBLY   
 Door lug   
 Door screw   
 CABLE ASSEMBLY   
 Wire terminal   
 REFLECTOR ASSEMBLY   
Headlamp bracket—R. H.   
Headlamp bracket—L. H.   
Headlamp prop stud nut     5/8"-18x35/64"   
Headlamp adjusting stud washer   
Headlamp bracket to fender bolt

2
2
2
8
2
2
2
2
3
2
†1
†1

2
2
4

HEADLAMP
(SPECIAL CONVERTIBLE AND PHAETON)

. . .

. . .

. . .

BO 100362
BO   96113
BO   65583

HEADLAMP—COMPLETE   
   CABLE ASSEMBLY   
   REFLECTOR ASSEMBLY
            Other service parts for this lamp same as in preceding group.  

†2
2
2



38 ESSEX TERRAPLANE PARTS LIST

FENDER AND SIDE LAMP
(SPECIAL MODELS AND CONVERTIBLE GROUP)

Illus.
No.

Part
No. Description Specifications

Per
Car

. . .    

. . .
 . . .
. . .    
. . .  
 . . .    
. . .    
. . .  
 . . .   
. . .    
. . .    
. . .        
. . .    
. . .    
. . .    
. . .    
. . .  

BO  101151         SIDE  LAMP  ASSEMBLY—R.  H.  (Phaeton  only)        
BO  101152         SIDE  LAMP  ASSEMBLY—L.  H.  (Phaeton  only)        
BO    90173         Side  lamp  bracket  (Phaeton  only)
BO    70526         Side  lamp  bracket  screw        
BO    70677         Side  lamp  bracket  screw  nut          
BO    70525         Side  lamp  bracket  acorn  nut        
BO  100600         FENDER  LAMP  ASSEMBLY        
BO  100975          DOOR  ASSEMBLY—LESS  LENS        
BO  100972          Lens        
BO  100971          Lens  retainer        
BO  100974          Lens  gasket        
BO  100973          Reflector        
BO  100970           CABLE  ASSEMBLY        
BO    71118            Terminal        
BZ     12401         Lamp  attaching  nut         7/16"-20x3/8"        
BO  100601         Lamp  finish  washer        
BO  100599         Lamp  reinforcement    

1
1
2
4
4
2
†2
†2
†2
†4
†2
†2
†2

2
2
†2
†2

TAIL, STOP LAMP AND LICENSE BRACKET

. . .    

. . .
 . . .
. . .    
. . .  
 . . .    
. . .    
. . .  
 . . .   
. . .    
. . .    
. . .        
. . .    
. . .    
. . .    
. . .    
. . .  
. . .    
. . .    
. . .    
. . .    
. . .

BO  100579         TAIL  AND  STOP  LAMP—COMPLETE        
BO    96220          License  lens        
BO    96221          License  lens  gasket        
BO    65380          License  lens  speed  nut        
BO    70924          License  lens  screw        
BO    96216          Tail  and  stop  lamp  lens        
BO    96219          Tail  and  stop  lamp  lens  spring        
BO    96217          Tail  and  stop  lamp  door        
BO  100580          TAIL  AND  STOP  LAMP  WIRE  ASSEMBLY        
BO    71118          Tail  and  stop  lamp  wire  terminal        
BZ    12216          Tail  and  stop  lamp  door  screw         No.  6-32x1/2"        
BO  100342         Tail  lamp  support  bracket        
BZ    70873         Tail  lamp  support  bracket  bolt         5/16"-18x11/16"        
BO      9159         Tail  lamp  support  to  bracket  screw         1/4"-20x5/8"        
BO  100473         Tail  lamp  support  bracket  reinforcement        
BO  100337         REAR  LICENSE  PLATE  BRACKET  ASSEMBLY        
BO  100341         Rear  license  plate  bracket  clamp        
BO    70185         Rear  license  plate  bracket  clamp  bolt         1/4"-20x7/8"        
BO    40737         STOP  LAMP  SWITCH  ASSEMBLY        
BO    70434          Terminal  screw         No.  8-32x1/4"        
BM       219         Switch  to  frame  brace  bolt         5/16"-18x3/4"        
BZ        122         Switch  to  frame  brace  bolt  nut         5/16"-18x5/16"    

†1
1
1
2
2
I
3
1
†1

2
1
†1

2
2
†1
†1
†I
1
†1

2
1
1

TAIL, STOP LAMP AND LICENSE BRACKET—R. H. D.

. . .

. . .

. . .

BO    40738     STOP LAMP SWITCH ASSEMBLY    
BO    18447     Stop lamp switch to frame brace screw     No. 10-32x5/8"    
BO    12799     Stop lamp switch to frame brace screw nut     No. 10-32x1/8"    
    Tail lamp parts not shown here are same as in preceding group.

†1
2
2

HORN

. . .  

. . .    

. . .    

. . .    

. . .    

. . .

*        40867     HORN ASSEMBLY   
BO     12790     Horn terminal nut     No. 8-32x1/8"   
BM    40868     Horn bracket   
BZ       5402     Horn bracket to cylinder head stud nut     3/8"-16x3/16"   
BM    71131     Horn to bracket screw nut     No. 12-24x5/32"   
              *Serviced direct by E. A. Laboratories, Inc., Brooklyn, N. Y.

†1
1
†1

2
2

COIL AND RELAY

. . .    

. . .    

. . .  

. . .    

. . .    

. . .    

. . .    

. . .

*        40604     Coil complete   
*        40606     Coil bracket    
BZ     38057     Coil lock key   
BZ     70890     Coil bracket to instrument panel screw     No. 10-32x11/16"   
BO    70677    Coil bracket to instrument panel screw nut     No. 10-32x1/8"   
BZ     70880     Coil bracket to instrument panel flange screw     1/4"-20x1/2" spec   
BZ     70676     Coil bracket to instrument panel flange screw nut     1/4"-20x1/4"   
*        40603     RELAY ASSEMBLY   
         *Serviced direct by Electric Auto-Lite Corp., Toledo, Ohio.

†1
†1
2
1
1
2
2
†1



ESSEX TERRAPLANE PARTS LIST 39

STARTING MOTOR

Illus.
No.

Part
No. Description Specifications

Per
Car

. . .    

. . .
 . . .

*    40608
BM 40609
BM    110

STARTING MOTOR ASSEMBLY   
Starting motor mounting stud   
Starting motor mounting stud nut     3/8"-16x3/8"   
                 *Serviced direct by Electric Auto-Lite Corp., Toledo, Ohio.

†1
†2

4

GENERATOR

. . .    

. . .
 . . .
. . .    
. . .
 . . .
. . .
. . .

*    40598
BM 40600
BZ    1157
BM 40601
BM    110
BM 40602
BM 71177
BO 12481

GENERATOR ASSEMBLY      
Generator support bracket   
Generator support bracket bolt     3/8"-16x3/4"   
Generator adjusting bracket   
Generator adjusting bracket stud nut     3/8"-16x3/8"   
Generator pulley   
Generator to bracket bolt     5/16"-24x1-1/8"   
Generator to bracket bolt nut     5/16"-24x17/64"      
 *Serviced direct by Electric Auto-Lite Corp., Toledo, Ohio.

†1
†1
2
†1
1
†1
3
3

INSTRUMENTS AND MOUNTING

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

BO  100427
BO  100428
BO  100430
BO  100431
BO  100592
BO  100491
BO    95381
BO    96707
BO  100490
BO    95770
BO    18179
*      100488
BO    96194
BO  100606
BO  100607
BO  100611
BO  100612
BO  100613
BO  101365
BO  100614
BO  100782
BO  100616
BO    95720
BZ  100745
BZ  101153
BO    62269
BO    18447
BO    18479
BZ  101022

BZ  101023

BZ    99077
BZ  100747
BZ    94574
BZ    94595
BZ    96180
BZ    70122
BO   70677
BZ  100750
BZ  100752
BZ  100755
BZ  100753
BZ  100754

AMPERE LAMP BODY ASSEMBLY   
OIL LAMP BODY ASSEMBLY   
OIL LAMP LENS AND BEZEL ASSEMBLY   
AMPERE LAMP LENS AND BEZEL ASSEMBLY   
OIL AND AMPERE LIGHT WIRE AND SOCKETS ASSEMBLY   
GAS GAUGE ASSEMBLY   
Gas gauge clamp   
Gas gauge and speedometer lens   
HEAT INDICATOR ASSEMBLY     
Heat indicator gasket   
Heat indicator to gas gauge screw     No. 8-32x5/16"   
SPEEDOMETER HEAD ASSEMBLY   
Speedometer head clamp   
GLOVE BOX ASSEMBLY   
GLOVE BOX DOOR ASSEMBLY   
Glove box door knob   
Glove box door knob spring   
Glove box door knob nut   
Glove box key   
Instrument panel finish plate   
Instrument panel hole plug   
GLOVE BOX DOOR LOCK ASSEMBLY (SPECIAL MODELS)   
Glove box dash bracket   
STARTER CONTROL WIRE ASSEMBLY   
STARTER CONTROL WIRE ASSEMBLY (Phaeton)   
Starter button wire clamp   
Starter button wire clamp screw     No. 10-32x54"   
Starter button wire clamp nut     No. 10-32x3/16"   
CLUTCH VACUUM CONTROL WIRE ASSEMBLY (STANDARD
    MODELS)   
CLUTCH VACUUM CONTROL WIRE ASSEMBLY (SPECIAL
    MODELS)   
Clutch vacuum control wire nut    tubular   
CARBURETOR CHOKE WIRE ASSEMBLY   
    CONTROL WIRE AND KNOB ASSEMBLY   
LIGHT SWITCH CONTROL KNOB ASSEMBLY   
    Knob and shaft   
    Light switch control knob assy. to panel nut     3/8"-24x5/16"   
    Light switch control knob assy. switch nut     No. 10-32x1/2"   
STARTER CONTROL WIRE ASSEMBLY (SPECIAL MODELS)   
CARBURETOR CHOKE WIRE ASSEMBLY (SPECIAL MODELS)   
    CONTROL WIRE AND KNOB ASSEMBLY (SPECIAL MODELS)   
LIGHT SWITCH CONTROL KNOB ASSEMBLY (SPECIAL MODELS)   
    Knob and shaft   
 *Serviced direct by Waltham Watch Co., Waltham, Mass.

†1
†1
†1
†1
†1
†1
1
2
†1
1
2
†1
1
†1
†1
†1
†1
†1
2
†1
†2
†1
1
†1
1
1
1
1

†1

†1
1
†1
2
1
1
1
2
†1
†1
†2
†1
†1

INSTRUMENTS AND MOUNTING—R. H. D

. . .

. . .

. . .

. . .

BO   100490
BZ   100746
BZ   100751
BZ   101370

HEAT INDICATOR ASSEMBLY    
STARTER CONTROL WIRE ASSEMBLY    
STARTER CONTROL WIRE ASSEMBLY    
STARTER CONTROL WIRE ASSEMBLY (Phaeton)      
   All instrument panel parts not shown here are same as in preceding group.

†1
†1
†1

1




